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Test Result —1GHz to 18 GHz NON RESTRICTED BAND — PEAK

Channel Measured Spurious Measured Field Azimuth Ant Peak Limit Margin
Fundamental Frequency Strength - Peak Height Pol [ Fundamental Results
—20dBc]
# dBpv/im GHz dBuV cm deg H/V dBuV/m dB
1 100.2 1.80 66.3 250.0 17.0 H 80.2 13.9 PASS
1 100.2 6.32 64.9 200.0 354.0 H 80.2 15.3 PASS
1 100.2 7.23 60.9 200.0 326.0 H 80.2 19.3 PASS
1 100.2 1.80 66.2 101.0 162.0 \ 80.2 14 PASS
1 100.2 6.32 58.4 200.0 299.0 V 80.2 21.8 PASS
1 100.2 7.23 54.6 200.0 34.0 \ 80.2 25.6 PASS
27 98.9 1832 63.8 100.0 143.0 H 78.9 15.1 PASS
27 98.9 6414 66.1 200.0 0.0 H 78.9 12.8 PASS
27 98.9 5498 56.4 200.0 237.0 H 78.9 225 PASS
27 98.9 1832 63.7 100.0 203.0 \ 78.9 15.2 PASS
27 98.9 2430 49.2 100.0 0.0 V 78.9 29.7 PASS
27 98.9 5498 54.0 250.0 327.0 \ 78.9 24.9 PASS
27 98.9 6414 58.8 200.0 293.0 V 78.9 20.1 PASS
52 99.2 1853 65.1 150.0 31.0 H 79.2 14.1 PASS
52 99.2 1961 51.1 200.0 335.0 H 79.2 28.1 PASS
52 99.2 5558 54.2 200.0 58.0 H 79.2 25 PASS
52 99.2 6484 64.8 200.0 345.0 H 79.2 14.4 PASS
52 99.2 1852 63.4 200.0 280.0 \ 79.2 15.8 PASS
52 99.2 5559 50.4 250.0 6.0 V 79.2 28.8 PASS
52 99.2 6485 56.5 200.0 345.0 \ 79.2 22.7 PASS
Note :
Measured Field Strength - Peak (dBuV/m) = Receiver Readings (dBuV) + Antenna Factor (dB/m) + Cable loss (dB) + Filter Insertion
loss (dB) — Ext. Pre amplifier Gain (dB)

TEST SETUP PHOTOGRAPH

Refer Annexure -1

Radiated Emission Test setup
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3 DTS CHANNELS

3.1 DTS 6dB BANDWIDTH

EUT Nomenclature Wireless Relay Module Test Report No. EMC-0379-1
Model No. FW-RM Serial No. 11932

Test Start Date 12-May-2015 Temperature (°C) 24.2

Test End Date 12-May-2015 Humidity RH (%) 55.5

Tested By Sasikala Subramani Pressure (mbar) NR

Input Voltage / Freq 3.3Vdc

Operating Mode

Refer Page 5 Operating Mode #1

Test configuration

Refer Page 5 Test Configuration #1

Deviation from Std

NA

Applicable standard

FCC Part 15.247 : 2010

Test Method

KDB 558074

Comment

Method

X Conducted , [] Radiated

Antenna Height

TEST PARAMETERS

NA

Turntable Rotation

NA

Equipment Class

NA

Measurement Distance

NA

TEST EQUIPMENT

YIN Equipment Make Model Serial Number Cal Due Date
Y Spectrum Analyzer Agilent N9010A MY48031005 29-Nov-2015
Y RF Cable Huber- Suhner | SUCOFLEX104 MY14404/04 04-Feb -2016
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TEST GRAPHS

Il Agilent Spectium Analyzer, - Swept S&

sS08 ALIGN AUTO 03:04:57 PM May 12, 2015 —
[Marker 1 902.734000000 MHz Aivg Type: Log-Pur mick[l 55| PeakSearch
: 30k Trig:FreeR Avg|Hold:> 100/100 THPE | i
I Input: RF— PNO: >30K . A't'tﬂen:';:dé'" vg|Hold:> pET|P NN NN 1
Mkr1 902.734 MHZ NextPeak
098/l Ref 20.00 dBm 6.763 dBm
oo < ’ <> Next Right{|
0.0o
-10.0
. Next Left
-30.0
0 Marker Deltal(
0.0 La
-60.0
. Mkr—CF
|Center 902.875 MHz Span 3.000 MHz
Res BW 100 kHz #VBW 1.0 MHz Sweep 1.00 ms (1001 pts) Mkr—RefLvill
FUNC OTH FUNC UE
902.734 MHz 6.763 dBm
2 A83kHz (A} 5010dB _
3 f (A 489 kHz () 6.021dB More
5 - 10f2
ali \ LIJ
MSG STATUS

Il Agilent Spectrum Analyzer - Swept S4

Channel 1 (902.875MHz)

50 8 ALIGM AUTO 03:06:31 PM May 12, 2015
Marker 2 A -201.000000 kHz _ Aug Type: Log-Pur L EEEET: Marker
nput: RE_ PNO: »30k (0 1"19: Free Run Avg|Hold:>100/100 TPE |ttt
N . DET|P MMNMNMN M
IFGain:Low Atten: 30 dB SelectMarker
AMKr2 201 kHZ 2"
10dB/div  Ref 20.00 dBm -6.024 dB
JiLog ‘
o 6 0 Normal
0.00
-10.0
Delta}j
-20.0
-30.0
oo Fixed
-50.0 &
-60.0
(o]
-70.0
Center 908.425 MHz Span 3.000 MHz
| Res BW 100 kHz #VBW 1.0 MHz Sweep 1.00 ms (1001 pts) Properties>
| I FUINC TH FUNCTION VALDE Y
N f 908.284 MHz 6.493 dBm
A1 f (A 201kHz (A)  6.024 dB _
3 M f o) 507 kHz (A} -6.136 dB More
4
5 _ 1 0f2
ul T |
MSG STATUS

Channel 2 (908.425MHz)
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Il Agilent Spectrum Analyzer - Swept S

S0 6 ALIGH AUTO 03:01:13 PM May 12, 2015 Mark
Marker 2 A -159.000000 kHz Avg Type: Log-Pwr TReCE[ = 05 6 arker
Input: RF PNO: >30k (5 Trig: Free Run Avg|Hold:>100/100 TYFE P‘A‘NINHNINIFJ
| IFGaimLow ~Atten: 30 dB o SelectMarker,
AMEKr2 -159 kHz 2
1L%;!Bldiv Ref 20.00 dBm -6.077 dB|
100 Normal
0.00
-10.0 .
Delta}j
-20.0
-30.0
400 Fixed
-50.0
-B0.0
Off]|
700
";:enter 914.325 MHz Span 3.000 MHz
Res BW 100 kHz #VBW 1.0 MHz Sweep 1.00ms (1001pts)|  propertiess
FURC T
1 N 914.115 MHz 6.309 dBm
A1 f (A 159 kHz {A) 6.077 dB _
3 X f o 809 kHz (A) £.468 dB More
5 . 10f2
gl T |
MSG STATUS

Channel 3 (914.325 MHz)

T Agilent Spectrum Analyzer - Swept S&

50 & AC SEMSE:IMT ALIGN AUTO 03:08:12 PM May 12, 2015 Mark
[Marker 1 915.181000000 MHz | Avg Type: Log-Pur TACE[[ ST 56 arwer
Tnput: RF PNO: 530k 0 Trig: Free Run Avg|Hold:>100/100 TYRE NN.NHNININI
I IFGain:Low Atten: 30 dB o Select Maﬂ(erb
Mkr1 915.181 MHz 1
10 dBiciv__Ref 20.00 dBm 6.441 dBm
og
oo <> ’ <> Normal
0.00
-10.0
Delta}l
=200
-30.0
00 Fixed
50,0 b
-60.0
-70.0 o
Center 915.325 MHz Span 3.000 MHz
| Res BW 100 kHz #VBW 1.0 MHz Sweep 1.00 ms (1001 pts) Properties®
| )
N f 916.181 MHz 6.441 dBm
2 M f (A 189 kHz (A) 6077 dB L
3 Al fn 501 kHz (A) £.138 dB More
5 - 10f2
£ . nil
MSG STATUS

Channel 4 (915.325 MHz)
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Il Agilent Spectrum Analyzer, - Swept S&

S50Q ALIGNAUTO 03:09:47 PM May 12, 2015 Fi
[Center Freq 921.575000 MHz Avg Type: Log-Pur TRACE[T 515 6 requency
Tnput: RE__PNO: >30k 0 11ig: Free Run Avg|Hold:>100/100 TYPE(M
I IFGain:Low Atten: 30 dB DET|P MNHMNN
AMKr3 507 kHz Auto Tune
10 gBidi__Ref 20.00 dBm -5.888 dB
100 Center Freq(|
. 921.575000 MHz,
0.00
e Start Freq||
200 920.075000 MHz
-30.0
-40.0 Stop Freq|j
923.075000 MHz
-50.0
A0 CF Step
300.000 kHz
7o Auto Man
Center 921.575 MHz Span 3.000 MHz
Res BW 100 kHz #VBW 1.0 MHz Sweep 1.00 ms (1001 pts) FreqOffset
0 Hz|
921.434 MHz 6.106 dBm
204 kHz (A)  6.081dB L
507 kHz (A)  5.888 dB
4
5 -
gl T
MSG STATUS

I Agilent Spectrum Analyzer - Swept SA

Channel 5 (921.575 MHz)

509 AC SENSEINT ALIGH AUTO 03:03:22 PM May 12, 2015
Marker 1 _926.984000000 MHz i Avg Type: Log-Pwr TRACE|1/ 234 5 6
Tnput: RE PRO: 30k Cp Trig: Free Run Avg|Hold:»100/100 TvPE f';WN A
IFGain:Low Atten: 30 dB oeT Select Markerb
Mkr1 926.984 MHz 1
|9 geiaiv__ Ref 20.00 dBm -3.556 dBm
oo Normal
0.00 .
e 0 0
Deilta}l
-20.0
-30.0
A Fixed
-50.0
-60.0
Off
-70.0
|Center 927.125 MHz Span 3.000 MHz
Res BW 100 kHz #VBW 1.0 MHz Sweep 1.00 ms (1001 pts) Properties®
| N f 926.984 MHz 3556 dBm
2 Al f (&) 207 kHz (£) £5.105 dB L |
3 A1 f (A 510 kHz (A) 5.905 dB More
4
5 - 10f2
o T |
IMSG STATUS

Channel 6 (927.125 MHz)
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TEST RESULT

Channel Frequency Measured Value Limit Result
# MHz KHz KHz
1 902.875 672 >500 PASS
2 908.425 708 >500 PASS
3 914.325 768 >500 PASS
4 915.325 690 >500 PASS
5 921.575 711 >500 PASS
6 927.125 717 >500 PASS

TEST SETUP PHOTOGRAPH

Refer Annexure -1

Conducted RF Test setup
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3.2MAXIMUM PEAK CONDUCTED OUTPUT POWER

EUT Nomenclature Wireless Relay Module Test Report No. EMC-0379-1
Model No. FW-RM Serial No. 11932

Test Start Date 12-May-2015 Temperature (°C) 23.3

Test End Date 12-May-2015 Humidity RH (%) 55.4

Tested By Sasikala Subramani Pressure (mbar) NR

Input Voltage / Freq 3.3Vdc

Operating Mode

Refer Page 5 Operating Mode #1

Test configuration

Refer Page 5 Test Configuration #1

Deviation from Std

NA

Applicable standard

FCC Part 15.247 : 2010

Test Method

KDB 558074

Comment

Method

Xl conducted , [] Radiated

DTS - Bandwidth

X RBW = DTS [] RBW <DTS

Antenna Height

TEST PARAMETERS

NA

Turntable Rotation

Equipment Class

NA

Measurement Distance

TEST EQUIPMENT

YIN Equipment

Make

Model

Sl No

Cal Due Date

Y Spectrum Analyzer

Agilent

N9010A

MY48031005

29-Nov-2015

Y RF Cable

Huber- Suhner

SUCOFLEX104

MY14404/04

04-Feb -2016

Report Format No: RPT-EMC-02
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TEST GRAPHS

Il gilent Spectrum Analyzer - Swept SA

50Q ALIGN AUTO 02:47:49 PM May 12, 2015
[Center Freq 902.875000 MHz Avg Type: Log-Pwr e[ 5isg|  Frequency
Tnput: RE PNO: Fast Trig: Free Run Avg|Hold:>100/100 TYPE(M
I IFGain:Low Atten: 30 dB DET|F MMM
MKkr1 902.602 MHZ Auto Tune
10 gBidiv__Ref 20.00 dBm 11.094 dBm
. b Center Freq|j
902.875000 MHz
0.00
100 - StartFreq(
901.375000 MHz
-20.0
-30.0 Stop Freq(|
. 904.375000 MHz
00 CF Step
300.000 kHz
60.0 Auto Man
-70.0
Freq Offset
Center 902.875 MHz Span 3.000 MHz OHz
Res BW 750 kHz #/BWN 2.2 MHz Sweep 1.00 ms (1001 pts)
FUNCTION '/
902602 MHz 11.094 dBm
MSG STATUS

B Agilent Spectrum Analyzer - Swept S&

Channel 1 (902.875MHz)

50 @ AC SENSEINT ALIGN AUTO 0Z:48:40 PM May 12, 2015
Marker 1_908.137000000 MHz Avg Type: Log-Pur mace[-5 5 PeakSearch
" n T Trig:Free Run Avg|Hold:> 1001100 TVPE|M
Input: RF PNO: Fast (o) tten: 30 dB BEjIF NN NN K
MKr1 908.137 MHZ NextPeak
|0 geiiv__Ref 20.00 dBm 10.988 dBm
100 b Next Rightf
0.00
no | Next Left]|
=200
-30.0
Marker Deltaj{
-40.0
-E0.0
Mkr—CF|
-E0.0
-70.0
MKr—RefLvlj
Center 908.425 MHz Span 3.000 MHz
Res BW 750 kHz #VBW 2.2 MHz Sweep 1.00 ms (1001 pts)

N

908.137 MHz

FUMCTION WIDTH

10.988 dBm

More
10of2

STATUS

Channel 2 (908.425MHz)
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Il Agilent Spectrum Analyzer - Swept SA [:”E‘E‘
50 @ AC SEMSE:IMT]| ALIGNAUTO 02:53:44 PM May 12, 2015
Marker 1_914.637000000 MHz Avg Type: Log-Pur -5 5g| PoakSearch
Tnput: RF__ PNO: Fast (0 1119:FreeRun Avg|Hold:>100/100 TYPE|M
IFGain:Low Atten: 30 dB EEjP NNNN N
Mkr1 914.637 MHZ NextPeak
19 gBiciv__Ref 20.00 dBm 0.868 dBm
100 Next Right
0o ’
oo Next Left
200
300
Marker Delta
-40.0
A0
Mkr—CF
600
0.0
Mkr—RefLvil|
Center 914.325 MHz Span 3.000 MHz
#Res BW 750 kHz #VBW 2.2 MHz Sweep 1.00 ms (1001 pts)
FUNCTION WIDTH More
914.637 MHz 0.868 dBm 1
. of2
B
STATUS

| Agilent Spectrum Analyzer - Swept SA

Channel 3 (914.325MHz)

j=inge] AC SENSE:INT] ALIGN AUTO 02:49:35 PM May 12, 2015
Marker 1_915.055000000 MHz Avg Type: Log-Pur s[5 5| Peak Search
" I = Trig:Free Run Avg|Held:>100/100 TPE (M '
R iows ™ Atten:30 dB oer|” M
Mkr1 915.055 MHzZ NextPeak
| 1L%;iBidiv Ref 20.00 dBm 10.831 dBm
100 |’ Next Rightij
o.oo
o Next Left|
-20.0
-30.0
Marker Deltaf|
-40.0
-500
Mkr—CF
-E00
-0
Mkr—RefLvlj|
Center 915.325 MHz Span 3.000 MHz
Res BW 750 kHz #VBW 2.2 MHz Sweep 1.00 ms (1001 pts)
| FINC T More
] N 915.055 MHz 10.831 dBm 10f2

STATUS

Channel 4 (915.325MHz)
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Tl Agilent Spectrum Analyzer - Swept SA

50 SENSE!INT ALIGNAUTO 02:50:33 PM May 12, 2015 P kS h
Marker 1 921.284000000 MHz | Avg Type: Log-Pur TecE[To5os |  PeaKsearc
Tnput: RF PNO: Fast oo Trig: Free Run Avg|Hold:>100/100 TYPE|M
IFGain:Low Atten: 30 dB DT LR E
Mkr1 921.284 MHZ] NextPeak
10dB/div  Ref 20.00 dBm 10.646 dBm
JiLog #
1m0 Next Right({
0.00
oo Next Left]|
-20.0
-30.0
Marker Deltalj
-40.0
-50.0
Mkr—CF
-60.0
-70.0
Mkr—RefLvIjf
Center 921.575 MHz Span 3.000 MHz
| Res BW 750 kHz #VBW 2.2 MHz Sweep 1.00 ms (1001 pts)
| 0 FUNCTION FUNCTIO More|
f 921.284 MHz 10.646 dBm 10f2
T
MSG STATUS

Channel 5 (921.575MHz)

T Agilent Spectrum Analyzer - Swept SA (=113
j=nge] AC SENSEINT ALIGH AUTO 02:54:29 PM May 12, 2015
Marker 1_927.446000000 MHz Avg Type: Log-Pur mace[ -z ing| PeakSearch
Tnput AF — PNO: Fast T Trig: Free Run Avg|Hold:>100/100 i e
I IFGain:Low Atten: 30 dB DET|F MM NN
MKkr1 927.446 MHzZ NextPeak
19 g8/ Ref 20.00 dBm 1.105 dBm
100 Next Right
.00 ’
no Next Left
200
300
Marker Delta
-40.0
-£00
Mkr—CF
00
700
Mkr—RefLvlj
Center 927.125 MHz Span 3.000 MHz
Res BW 750 kHz #VBW 2.2 MHz Sweep 1.00 ms (1001 pts)
| FUNCTION wiDTH More
f 927.446 MHz 1.105 dBm 1
. of2
D
MSG STATUS
Channel 6 (927.125MHz)
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TEST RESULT |

Channel Frequency Measured Level Cable Loss VeI DU U Limit
Power Level Result
# MHz dBm dB dBm dBm
1 902.875 11.094 0.5 11.594 <=30 PASS
2 908.425 10.988 0.5 11.488 <=30 PASS
3 914.325 0.868 0.5 1.368 <=30 PASS
4 915.325 10.831 0.5 11.331 <=30 PASS
5 921.575 10.646 0.5 11.146 <=30 PASS
6 927.125 1.105 0.5 1.605 <=30 PASS

TEST SETUP PHOTOGRAPH

Refer Annexure -1

Conducted RF Test setup
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3.3 MAXIMUM POWER SPECTRAL DENSITY

EUT Nomenclature Wireless Relay Module Test Report No EMC-0379-1
Model No FW-RM Serial No 11932

Test Start Date 12-May-205 Temperature (°C) 23.3

Test End Date 12-May-2015 Humidity RH (%) 55.2

Tested By Sasikala Subramani Pressure (mbar) NR

Input Voltage / Freq 3.3Vdc

Operating Mode

Refer Page 5 Operating Mode #1

Test configuration

Refer Page 5 Test Configuration #1

Deviation from Std

NA

Applicable standard

FCC Part15.247 : 2010

Test Method

KDB 558074

Comment

Method

X Conducted [] Radiated

Antenna Height

TEST PARAMETERS

NA

Turntable Rotation

Equipment Class

NA

Measurement Distance

TEST EQUIPMENT

Y/N Equipment Make Model SI. No Cal Due Date
Y Spectrum Analyzer Agilent N9010A MY48031005 29-Nov-2015
Y RF Cable Huber- Suhner SUCOFLEX104 MY14404/04 04-Feb -2016
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TEST GRAPHS

Il Agilent Spectrum Analyzer - Swept SA

50 Q AC ALIGNAUTO 03:34:26 PM May 12, 2015 E
[Center Freq 902.875000 MHz Avg Type: Log-Pwr TRACE[T -5 15 6 requency
Input: RF PND: =30k () Trig: Free Run Avg|Hold:>100{100 TYPE M ekl
IFGain:Low Atten: 30 dB D) WK H
Mkr1 902.735 MHZ Auto Tune
[ 10 gsici__Ref 20.00 dBm 6.473 dBm
100 ‘ Center Freq|
902.875000 MHz
0.00
e StartFreq||
=200 902.375000 MHz|
-30.0
-40.0 Stop Freq||
903.375000 MHz|
-50.0 il
00 CF Step
100.000 kHz,
- (Auto Man
Center 902.8750 MHz Span 1.000 MHz
| Res BW 3.0 kHz #VBW 30 kHz Sweep 103 ms (1001 pts) Freq Offset
| R 0 Hz
902.735 MHz 6.473 dBm
il
STATUS

Channel 1 (902.875 MHz)

Tl Agilent Spectrum Analyzer - Swept SA

S0Q AC SEMSE!INT ALIGN AUTO 03:39:10 PM May 12, 2015
Center Freq 908.425000 MHz Avg Type: Log-Pwr mice[ 5.5 | Frequency
. n = Trig: Free Run Avg|Hold: 68/100 TYPE |V chftutichf
R ot ow ™ Atten: 30 dB beglP NNNNN
MKr1 908.285 MHZ Auto Tune
10 dRidiv  Ref 20.00 dBm 6.191 dBm
fiLog
100 ’ Center Freq(
908.425000 MHz
0.00
e StartFreq(|
-20.0 907.925000 MHz
-30.0
-40.0 Stop Freq|j
908.925000 MHz
-50.0 =
Al CF Step
100.000 kHz
R Auto Man
Center 908.4250 MHz Span 1.000 MHz
Res BW 3.0 kHz #VBW 30 kHz Sweep 103 ms (1001 pts) Freq Offset
| [ v [ Foncion [ TH] FONCTION vALLE B oHz
908.285 MHz 6.191 dBm

STATUS

Channel 2 (908.425MHz)
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Il Agilent Spectrum Analyzer, - Swept S4

Il Agilent Spectrum Analyzer - Swept SA

S0Q ALIGNAUTO 03:37:35 PM May 12, 2015 E
[Center Freq 914.325000 MHz Avg Type: Log-Pwr TRACE[ - 5 45 5 requency
Tnput: RE__ PNO: »30k 0 1rig: Free Run Avg|Hold:>100/100 TVPE|M
I IFGain:Low Atten: 30 dB DET|F MMM
Mkr1 914.185 MHZ Auto Tune
19 dBidly Ref 20.00 dBm -3.934 dBm
10.0 Center Freq(|
914.325000 MHz
000 ’
o StartFreq(
200 913.825000 MHz
-30.0
0.0 Stop Freq||
914.825000 MHz
-50.0
60.0 —ifw] CF Step
100.000 kHz
-70.0 Auto Man
Center 914.3250 MHz Span 1.000 MHz
Res BW 3.0 kHz #VBW 30 kHz Sweep 103 ms (1001 pts) FreqOffset
| FUNCTION FUNCTIL 0Hz
914.185 MHz -3.934 dBm
T
MSG STATUS
Channel 3 (914.325 MHz)

50 @ aC SENSE:IMT) ALIGMAUTO 03:35:59 PM May 12, 2015 Fi
[Center Freq 915.325000 MHz Avg Type: Log-Pwr TRACE[T -5 45 6 requency
Tnput: RF PNO: >30k Trig: Free Run Avg|Hold:>100{100 TVPE|M
IFGain:Low Atten: 30 dB BegjP WNHMH
MKkr1 915.185 MHZ Auto Tune
10dB/div  Ref 20.00 dBm 6.148 dBm
JiLog
100 ’ Center Freq|
915.325000 MHz
0.00
e Start Freq||
200 914.825000 MHz
-30.0
400 Stop Freq|l
915.825000 MHz
500 [ |
600 CF Step
100.000 kHz
00 Auto Man
Center 915.3250 MHz Span 1.000 MHz
| Res BW 3.0 kHz #VBW 30 kHz Sweep 103 ms (1001 pts) Freq Offset
FUNCTID OHz
915.185 MHz 6.148 dBm
ol
STATUS
Channel 4 (915.325 MHz)
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1l agilent Spectrum Analyzer - Swept S4
S0 Q@

ALIGNAUTO 0226:43PMMay 12,2015 [ |
[Center Freq 921.575000 MHz Avg Type: Log-Pwr macef o5 55|  Frequency
Tnput: RF PNO: >30k 50 Trig: Free Run Avg|Held: 731100 THRE | M kit
IFGain:Low Atten: 30 dB DET|P NN
Mkr1 921.435 MHz Auto Tune
10 dBidiv ~ Ref 20.00 dBm 5.797 dBm
llLog
0.0 ’ Center Freq(j
921.575000 MHz
0.00
e Start Freq|
200 921.075000 MHz
-30.0
400 Stop Freq|j
922.075000 MHz
500 o L
A CF Step
100.000 kHz
o Auto Man
Center 921.5750 MHz Span 1.000 MHz
| Res BW 3.0 kHz #VBW 30 kHz Sweep 103 ms (1001 pts) Freq Offset
0 Hz
| 921.435 MHz 5797 dBm
T
STATUS

Channel 5 (921.575 MHz)

I pgilent Spectrum Analyzer, - Swept SA

509 AC SENSE:INT ALIGN AUTO 03:38:20 PM May 12, 2015 Fi
[Center Freq 927.125000 MHz . Avg Type: Log-Pwr TRACE[T 55 6 requency
Tnput: RF PNO: >30k (5 Trig: Free Run Avg|Hold:>100/100 TVPE|M bnkehihi-
IFGain:Low Atten: 30 dB DT M
MKkr1 926.985 MHZ] Auto Tune
10 desdiv  Ref 20.00 dBm -3.861 dBm
liLog
0o Center Freq||
927.125000 MHz
o0.00 0
e Start Freq||
200 926.626000 MHz
-30.0
400 StopFreq|
927.625000 MHz
-50.0
B00 . CF Step
100.000 kHz
7o [Auto Man
Center 927.1250 MHz Span 1.000 MHz
| Res BW 3.0 kHz #VBW 30 kHz Sweep 103 ms (1001 pts) Freq Offset
0OHz
| 926.985 MHz 3861 dBm
| o
IMSG STATUS
Channel 6 (927.125 MHz)
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TEST RESULT

Channel Freq Measured Level Limit Result
# MHz dBm/3KHz dBm/3KHz
1 902.875 6.473 <8 PASS
2 908.425 6.191 <8 PASS
3 914.325 -3.934 <8 PASS
4 915.325 6.148 <8 PASS
5 921.575 5.797 <8 PASS
6 927.125 -3.861 <8 PASS

TEST SETUP PHOTOGRAPH

Refer Annexure -1

Conducted RF Test setup
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3.4 BAND-EDGE MEASUREMENTS

EUT Nomenclature Wireless Relay Module Test Report No. EMC-0379-1
Model No. FW-RM Serial No. 11932

Test Start Date 12-May-2015 Temperature (°C) 23.1

Test End Date 12-May-2015 Humidity RH (%) 55.1

Tested By Sasikala Subramani Pressure (mbar) NR

Input Voltage / Freq 3.3Vdc

Operating Mode

Refer Page 5 Operating Mode #1

Test configuration

Refer Page 5 Test Configuration #1

Deviation from Std

NA

Applicable standard

FCC Part 15.247 : 2010

Test Method

KDB 558074

Comment

Method

X Conducted [] Radiated

Antenna Height

TEST PARAMETERS

NA

Turntable Rotation

Equipment Class

NA

Measurement Distance

TEST EQUIPMENT

YIN Equipment Make Model Serial Number Cal Due Date
Y Spectrum Analyzer Agilent N9010A MY48031005 29-Nov-2015
Y RF Cable Huber- Suhner SUCOFLEX104 MY14404/04 04-Feb -2016
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TEST GRAPHS

T Agilent Spectrum Analyzer, - Swept S4

S0Q ALIGNAUTO 03:43:38 PM May 12, 2015 Mark
Marker 1 902.000000000 MHz Avg Type: Log-Pwr TRACE[T 515 & arker
n " T Trig:Free Run Avg|Hold:>100/100 TVPE | M it
I Input: RF PNO: »30k &) A 20 4B oerle MM R 1
IFGain:Low en: Select Marker.
Mkr1 902.000 MHz 1
10 geidis_Ref 20.00 dBm -35.932 dBm
oo Normal
000
-10.0
Deilta}l
-20.0
-30.0 .
9
00 Fixed
-50.0
-60.0
Off
-70.0
|Center 902.875 MHz Span 8.000 MHz
Res BW 100 kHz #VBWN 1.0 MHz Sweep 1.00 ms (1001 pts) Properties»
| FUNC ITH FUNC LE -
N 902.000 MHz -35.932 dBm
2 A f oA 739kHz (A} 42645dB L
3 More|
5 - 10f2
g | o
MSG STATUS

Il Agilent Spectrum Analyzer - Swept SA

Channel 1 (902.875MHz)

50 8 AC SEMSEINT ALIGH AUTOD 032:41:57 PM May 12, 2015
Center Freq 927.125000 MHz | i Free R JraType: Log bur walo5ase|  Freduency
. . Il rig:rree Run vg|Hold:> M it
Input: RF IEggi.nfg::v ) Atten: 30 dB DET|P MHHHMN
MKkr1 928.000 MHZ] Auto Tune
|0 geiciv_ Ref 20.00 dBm -41.652 dBm
100 Center Freq(|
927.125000 MHz
0.00
e Start Freq||
200 923.125000 MHz
-30.0
400 Q Stop Freq||
931.125000 MHz
-50.0
Al CF Step
800.000 kHz
e Auto Man
Center 927.125 MHz Span 8.000 MHz
| Res BW 100 kHz #VBW 1.0 MHz Sweep 1.00 ms (1001 pts) Freq Offset
| [ % [ v [ FONCToN | FUNCTIONW otz
N f 928,000 MHz 41,652 dBm
2 A f (A 1019 MHz (&) 38.163 dB -
3
4
5 -
: =
MSG STATUS
Channel 6 (927.125MHz)
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TEST RESULT

Channel Frequency Measured Level Limit Results
# MHz dBc dBc
1 902.875 42.645 > 20 PASS
6 927.125 38.163 > 20 PASS

TEST SETUP PHOTOGRAPH

Refer Annexure -1

Conducted RF Test setup
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3.5 TRANSMITTER SPURIOUS RADIATED EMISSIONS ‘
EUT Nomenclature Wireless Relay Module Test Report No EMC-0379-1
Model No FW-RM Serial No 11932
Test Start Date 22-May-2015 Temperature (°C) 23.4
Test End Date 30-May-2015 Humidity RH (%) 57.6
Tested By Gulshan Kumar Pressure (mbar) NR
Input Voltage / Freq 3.3Vdc
Operating Mode Refer Page 5 Operating Mode #1
Test configuration Refer Page 5 Test Configuration #1
Deviation from Std NA
Applicable Standard | FCC Part 15.247 : 2010 & 15.209 : 2010
Test Method ANSI 63.10 - 2013
Comment
TEST FREQUENCY RANGE ‘
Start Frequency 9KHz Stop Frequency 18 GHz

MAXIMUM OPERATING FREQUENCY

902 MHz to 928 MHz

TEST PARAMETERS

Antenna Height

Im to 4m

Turntable Rotation

0° to 360°

Applicable standard

FCC Part 15.247 : 2010 & 15.209 :
2010

Test Method

ANSI 63.10 - 2013

Sweep Mode

Detector = Peak [ Max —Hold]
Sweep time = Auto coupled.

Final Scan Setting

Equipment Class Class B Measurement Distance 3m
IF = 1MHz, STEP SIZE —
Pre Measurement in RBW =1MHz, VBW = 3MHz, 400KHz

Detector = Peak and Average
Measurement Time = 2 sec

TEST EQUIPMENT ‘

Y/N Equipment Make Model SI. No. Cal Due Date
Y EMI Test Receiver R&S ESU26 100525 20-Jan-16
Y 3m Semi Anechoic Chamber ETS Lindgren | DKE 6X7 DBL.DR 1625 26-Sep-15
Y Double Ridge Guide Horn Antenna ETS Lindgren | 3117 00064055 07-Nov-15
Y Bilog Antenna ETS Lindgren | HLP3003C 130525 11-Nov-15
Y Loop Antenna ETS Lindgren | 6507 00154265 29-Dec-15
Y RF cable (9KHz to 1GHz) COLEMAN RG214 RE-1A 04-Feb-16
Y RF cable (9KHz to 1GHz) COLEMAN RG214 RE-1B 04-Feb-16
Y RF cable (1GHz to 18GHz) AH Systems SUCOFLEX 104 RE-2A 04-Feb-16
Y High Pass Filter Wainwright WHKX1.5/15G-12ST | 1 14-Jun-15
Y Signal Conditioning Unit R&S SCU-18 10178 14-Jun-15
Y EMC32 Software R&S 8.30.0 820-0T101248 NA

Note: Switch ON /OFF the Internal Preamplifier based on carrier level and or noise floor without overloading the receiver
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TEST GRAPHS — 9KHz to 30MHz ‘

diated Emission 9KHz 30MHz - FCC 1.5.209
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diated Emission 9KHz 30MHz - FCC 15.209
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Test Result — 9KHz to 30MHz

Channel Channel Spurious Measured | Height Ant Pol Azimuth Margin Quasi Peak
Frequency Frequency Quasi Limit @ 3m Results
Peak Distance

# MHz MHz dBuV/m cm Parallel / Perpendicular deg dB dBuV/m

1 902.875 0.02 21.0 150.0 Parallel 204.0 102.7 123.7 PASS
1 902.875 0.54 25.9 150.0 Parallel 316.0 47.1 73.0 PASS
1 902.875 0.85 24.9 150.0 Parallel 114.0 44.1 69.0 PASS
1 902.875 1.11 24.3 150.0 Parallel 141.0 42.4 66.7 PASS
1 902.875 1.53 23.5 150.0 Parallel 11.0 40.4 63.9 PASS
1 902.875 1.61 23.4 150.0 Parallel 85.0 40.1 63.5 PASS
1 902.875 1.83 23.0 150.0 Parallel 343.0 46.3 69.3 PASS
1 902.875 1.12 24.5 200.0 Perpendicular 141.0 42.1 66.7 PASS
1 902.875 1.53 23.6 300.0 Perpendicular 250.0 40.3 64.0 PASS
1 902.875 1.96 23.1 300.0 Perpendicular 250.0 46.2 69.3 PASS
1 902.875 2.10 22.4 200.0 Perpendicular 27.0 46.9 69.3 PASS
1 902.875 3.14 21.7 200.0 Perpendicular 303.0 47.6 69.3 PASS
2 908.425 0.011 25.7 100.0 Parallel 0.0 100.8 126.5 PASS
2 908.425 0.014 22.6 200.0 Parallel 0.0 102.2 124.7 PASS
2 908.425 0.991 25.9 200.0 Parallel 289.0 41.8 67.7 PASS
2 908.425 1.323 23.9 100.0 Parallel 182.0 41.3 65.2 PASS
2 908.425 1.539 23.5 250.0 Parallel 276.0 40.4 63.9 PASS
2 908.425 1.802 23.2 100.0 Parallel 0.0 46.1 69.3 PASS
2 908.425 2.364 22.1 300.0 Parallel 27.0 47.2 69.3 PASS
2 908.425 0.012 24.6 100.0 Perpendicular 255.0 101.3 126.0 PASS
2 908.425 1.120 24.3 200.0 Perpendicular 237.0 42.3 66.6 PASS
2 908.425 1.464 23.6 300.0 Perpendicular 182.0 40.7 64.3 PASS
2 908.425 1.676 23.3 200.0 Perpendicular 290.0 39.8 63.1 PASS
2 908.425 2.016 22.5 250.0 Perpendicular 27.0 46.8 69.3 PASS
2 908.425 2.042 22.4 200.0 Perpendicular 331.0 46.9 69.3 PASS
3 914.325 0.013 23.1 200.0 Parallel 153.0 102.0 125.0 PASS
3 914.325 0.017 20.2 200.0 Parallel 204.0 102.9 123.1 PASS
3 914.325 1.428 23.6 200.0 Parallel 294.0 40.9 64.5 PASS
3 914.325 1.697 23.3 300.0 Parallel 0.0 39.7 63.0 PASS
3 914.325 1.776 23.2 300.0 Parallel 0.0 46.1 69.3 PASS
3 914.325 2.053 22.4 300.0 Parallel 128.0 46.9 69.3 PASS
3 914.325 0.011 25.1 200.0 Perpendicular 100.0 101.3 126.4 PASS
3 914.325 0.023 16.2 200.0 Perpendicular 306.0 104.1 120.3 PASS
3 914.325 0.032 13.7 100.0 Perpendicular 306.0 103.8 117.5 PASS
3 914.325 0.677 25.3 100.0 Perpendicular 355.0 45.7 71.0 PASS
3 914.325 0.869 24.8 200.0 Perpendicular 72.0 44.1 68.8 PASS
3 914.325 1.276 23.9 200.0 Perpendicular 262.0 41.6 65.5 PASS
3 914.325 1.415 23.7 300.0 Perpendicular 249.0 40.9 64.6 PASS
3 914.325 1.518 23.4 300.0 Perpendicular 11.0 40.6 64.0 PASS
3 914.325 1.838 23.1 300.0 Perpendicular 249.0 46.2 69.3 PASS
3 914.325 2.031 22.4 200.0 Perpendicular 355.0 46.9 69.3 PASS
4 915.325 0.014 22.2 199.0 Parallel 306.0 102.4 124.6 PASS
4 915.325 0.023 16.2 200.0 Parallel 256.0 104.0 120.2 PASS
4 915.325 0.938 24.9 199.0 Parallel 358.0 43.3 68.2 PASS
4 915.325 1.111 24.3 250.0 Parallel 86.0 42.4 66.7 PASS
4 915.325 1.484 23.7 300.0 Parallel 223.0 40.5 64.2 PASS
4 915.325 1.692 23.3 199.0 Parallel 276.0 39.7 63.1 PASS
4 915.325 1.838 23.1 300.0 Parallel 169.0 46.2 69.3 PASS
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4 915.325 0.011 25.1 100.0 Perpendicular 0.0 101.4 126.5 PASS
4 915.325 0.015 21.7 100.0 Perpendicular 357.0 102.2 123.9 PASS
4 915.325 0.021 16.9 200.0 Perpendicular 307.0 104.0 121.0 PASS
4 915.325 1.696 23.2 200.0 Perpendicular 0.0 39.8 63.0 PASS
4 915.325 2.753 22.0 300.0 Perpendicular 159.0 47.3 69.3 PASS
4 915.325 2.970 21.6 200.0 Perpendicular 118.0 47.7 69.3 PASS
5 921.575 0.013 24.0 200.0 Parallel 101.0 101.5 125.5 PASS
5 921.575 0.025 15.6 300.0 Parallel 101.0 104.1 119.7 PASS
5 921.575 1.240 24.1 200.0 Parallel 0.0 41.7 65.8 PASS
5 921.575 1.403 23.8 200.0 Parallel 185.0 40.9 64.7 PASS
5 921.575 1.591 23.4 100.0 Parallel 0.0 40.2 63.6 PASS
5 921.575 2.005 22.4 200.0 Parallel 290.0 46.9 69.3 PASS
5 921.575 2.498 22.0 300.0 Parallel 0.0 47.3 69.3 PASS
5 921.575 0.012 24.5 200.0 Perpendicular 51.0 101.2 125.7 PASS
5 921.575 0.013 23.4 100.0 Perpendicular 359.0 101.8 125.2 PASS
5 921.575 1.486 23.7 300.0 Perpendicular 0.0 40.5 64.2 PASS
5 921.575 2.348 22.0 300.0 Perpendicular 169.0 47.3 69.3 PASS
5 921.575 2.466 21.9 300.0 Perpendicular 0.0 47.4 69.3 PASS
5 921.575 2.524 22.1 200.0 Perpendicular 128.0 47.2 69.3 PASS
6 927.125 0.01 27.8 200.0 Parallel 0.0 100.5 128.3 PASS
6 927.125 0.78 25.0 200.0 Parallel 0.0 44.8 69.8 PASS
6 927.125 1.54 23.5 200.0 Parallel 72.0 40.4 63.9 PASS
6 927.125 2.49 22.0 200.0 Parallel 86.0 47.3 69.3 PASS
6 927.125 3.20 21.7 200.0 Parallel 249.0 47.6 69.3 PASS
6 927.125 3.29 21.5 200.0 Parallel 142.0 47.8 69.3 PASS
6 927.125 0.02 21.0 150.0 Perpendicular 204.0 102.7 123.7 PASS
6 927.125 0.02 18.8 150.0 Perpendicular 0.0 103.6 122.5 PASS
6 927.125 0.02 16.2 300.0 Perpendicular 204.0 103.7 119.9 PASS
6 927.125 0.54 25.9 150.0 Perpendicular 316.0 47.1 73.0 PASS
6 927.125 0.85 24.9 250.0 Perpendicular 114.0 44.1 69.0 PASS
6 927.125 1.11 24.3 150.0 Perpendicular 141.0 42.4 66.7 PASS
6 927.125 1.53 23.5 375.0 Perpendicular 11.0 40.4 63.9 PASS
6 927.125 1.61 23.4 150.0 Perpendicular 85.0 40.1 63.5 PASS
6 927.125 1.83 23.0 300.0 Perpendicular 343.0 46.3 69.3 PASS
6 927.125 2.12 22.4 150.0 Perpendicular 169.0 46.9 69.3 PASS
Note : Measured Quasi Peak (dBuV/m) = Receiver Readings (dBuV) + Antenna Factor (dB/m) + Cable loss (dB)
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Test Graphs — 30MHz to 1GHz |
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Test Result — 30MHz to 1GHz

Channel Channel Spurious Measured | Height | Ant Pol Azimuth Margin Quasi Peak
Frequency frequency Quasi Limit @ 3m Results
Peak Distance

# MHz MHz dBuV/m cm H/V deg dB dBpuV/m

1 902.875 31.48 17.0 300.0 H 81.0 23.0000 40.00 PASS
1 902.875 37.41 16.4 200.0 H 134.0 23.6000 40.00 PASS
1 902.875 67.07 15.6 300.0 H 181.0 24.4000 40.00 PASS
1 902.875 170.88 20.3 100.0 \% 81.0 23.2000 43.50 PASS
1 902.875 187.94 20.1 100.0 \% 106.0 23.4000 43.50 PASS
1 902.875 198.32 21.3 300.0 \% 134.0 22.2000 43.50 PASS
1 902.875 475.75 23.8 100.0 \% 0.0 22.2000 46.00 PASS
1 902.875 492.59 24.4 200.0 H 0.0 21.6000 46.00 PASS
1 902.875 541.68 25.8 200.0 \% 0.0 20.2000 46.00 PASS
1 902.875 703.71 28.0 200.0 \% 0.0 18.0000 46.00 PASS
1 902.875 902.81 94.9 100.0 \% 0.0 T Intended Freq
1 902.875 990.98 31.5 300.0 \% 0.0 0.0000 53.90 PASS
2 908.425 30.00 17.1 100.0 H 93.0 22.9000 40.0000 PASS
2 908.425 41.12 16.3 100.0 H 0.0 23.7000 40.0000 PASS
2 908.425 156.05 19.3 100.0 \% 180.0 24.2000 43.5000 PASS
2 908.425 167.17 19.8 200.0 \% 219.0 23.7000 43.5000 PASS
2 908.425 194.61 20.4 300.0 \% 28.0 23.1000 43.5000 PASS
2 908.425 198.32 21.1 200.0 \% 56.0 22.4000 43.5000 PASS
2 908.425 468.14 24.4 100.0 H 0.0 21.6000 46.0000 PASS
2 908.425 492.99 24.3 300.0 H 0.0 21.7000 46.0000 PASS
2 908.425 691.78 27.6 300.0 H 0.0 18.4000 46.0000 PASS
2 908.425 693.39 27.7 300.0 H 0.0 18.3000 46.0000 PASS
2 908.425 894.19 31.4 100.0 H 0.0 14.6000 46.0000 PASS
2 908.425 908.62 94.3 100.0 V 0.0 T Intended Freq
3 914.325 30.09 16.9 200.0 H 26.0 23.1000 40.0000 PASS
3 914.325 32.05 16.5 200.0 H 208.0 23.5000 40.0000 PASS
3 914.325 164.13 19.6 100.0 \% 42.0 23.9000 43.5000 PASS
3 914.325 165.68 19.5 300.0 \% 262.0 24.0000 43.5000 PASS
3 914.325 197.18 20.8 100.0 \% 26.0 22.7000 43.5000 PASS
3 914.325 198.87 20.6 100.0 H 67.0 22.9000 43.5000 PASS
3 914.325 399.82 21.8 200.0 \% 109.0 24.2000 46.0000 PASS
3 914.325 488.38 23.9 300.0 H 0.0 22.1000 46.0000 PASS
3 914.325 686.86 27.1 200.0 \% 0.0 18.9000 46.0000 PASS
3 914.325 698.58 27.4 200.0 \% 0.0 18.6000 46.0000 PASS
3 914.325 914.17 84.9 100.0 \% 0.0 T T Intended Freq
3 914.325 966.20 31.8 200.0 H 0.0 22.1000 53.9000 PASS

Note : Measured Quasi Peak (dBuV/m) = Receiver Readings (dBuV) + Antenna Factor (dB/m) + Cable loss (dB)
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Test Result — 30MHz to 1GHz

Channel Channel Spurious Measured | Height | Ant Pol Azimuth Margin Quasi Peak
Frequency frequency Quasi Limit @ 3m Results
Peak Distance

# MHz MHz dBuV/m cm H/V deg dB dBuV/m

4 915.325 31.23 16.6 300.0 H 33.0 23.4000 40.0000 PASS
4 915.325 34.05 16.2 200.0 H 259.0 23.8000 40.0000 PASS
4 915.325 166.82 19.7 300.0 \% 334.0 23.8000 43.5000 PASS
4 915.325 171.94 19.9 200.0 \% 0.0 23.6000 43.5000 PASS
4 915.325 196.52 20.7 100.0 \% 141.0 22.8000 43.5000 PASS
4 915.325 199.69 20.7 200.0 H 48.0 22.8000 43.5000 PASS
4 915.325 467.88 24.2 200.0 H 0.0 21.8000 46.0000 PASS
4 915.325 495.16 24.1 200.0 H 0.0 21.9000 46.0000 PASS
4 915.325 599.33 27.0 100.0 H 0.0 19.0000 46.0000 PASS
4 915.325 683.67 27.1 100.0 H 0.0 18.9000 46.0000 PASS
4 915.325 867.77 30.3 100.0 H 0.0 15.7000 46.0000 PASS
4 915.325 915.17 92.9 100.0 \% 0.0 T Intended Freq
5 921.575 30.97 16.7 300.0 H 87.0 23.3000 40.0000 PASS
5 921.575 36.11 16.0 300.0 H 59.0 24.0000 40.0000 PASS
5 921.575 43.74 15.8 100.0 H 142.0 24.2000 40.0000 PASS
5 921.575 50.46 15.8 100.0 H 163.0 24.2000 40.0000 PASS
5 921.575 196.58 20.6 300.0 \% 163.0 22.9000 43.5000 PASS
5 921.575 198.20 20.9 300.0 \% 204.0 22.6000 43.5000 PASS
5 921.575 468.81 24.1 200.0 H 0.0 21.9000 46.0000 PASS
5 921.575 494.96 24.1 100.0 H 0.0 21.9000 46.0000 PASS
5 921.575 692.66 27.5 300.0 H 0.0 18.5000 46.0000 PASS
5 921.575 703.01 27.8 200.0 H 0.0 18.2000 46.0000 PASS
5 921.575 921.42 94.7 100.0 \% 0.0 T Intended Freq
5 921.575 978.97 31.8 200.0 H 0.0 22.1000 53.9000 PASS
6 927.125 30.59 16.8 100.0 H 214.0 23.2000 40.0000 PASS
6 927.125 35.89 16.0 200.0 H 83.0 24.0000 40.0000 PASS
6 927.125 51.10 16.0 100.0 H 0.0 24.0000 40.0000 PASS
6 927.125 171.94 19.8 100.0 \% 11.0 23.7000 43.5000 PASS
6 927.125 173.56 19.9 100.0 \% 240.0 23.6000 43.5000 PASS
6 927.125 198.13 20.9 300.0 \% 45.0 22.6000 43.5000 PASS
6 927.125 199.95 20.9 200.0 \% 24.0 22.6000 43.5000 PASS
6 927.125 453.32 23.5 100.0 \% 0.0 22.5000 46.0000 PASS
6 927.125 588.39 26.7 300.0 H 0.0 19.3000 46.0000 PASS
6 927.125 672.32 27.1 200.0 H 0.0 18.9000 46.0000 PASS
6 927.125 926.96 84.2 100.0 \% 0.0 T T Intended Freq
6 927.125 978.22 31.8 300.0 H 0.0 22.1000 53.9000 PASS

Note : Measured Quasi Peak (dBuV/m) = Receiver Readings (dBuV) + Antenna Factor (dB/m) + Cable loss (dB)
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Test Result —-1GHz to 18GHz RESTRICTED BAND - PEAK
Channel Frequency Measured Height Ant Pol Azimuth Margin Peak Limit Results
Peak Field Strength

# GHz dBuv/m (cm) H/V (Deg) dB dBuV/m
1 2.7 51.1 250.0 H 0.0 22.9 74 PASS
1 4.5 47.4 250.0 H 256.0 26.6 74 PASS
1 5.4 47.2 250.0 H 92.0 26.8 74 PASS
1 8.1 54.6 200.0 H 83.0 19.4 74 PASS
1 2.7 47.8 200.0 \% 181.0 26.2 74 PASS
1 4.5 44.8 250.0 \% 26.0 29.2 74 PASS
1 5.4 45.0 250.0 \% 17.0 29.0 74 PASS
1 8.1 51.7 200.0 \% 0.0 22.3 74 PASS
2 2.7 51.3 250.0 H 326.0 22.7 74 PASS
2 4.5 47.6 250.0 H 269.0 26.4 74 PASS
2 5.4 46.3 200.0 H 69.0 27.7 74 PASS
2 7.26 51.8 200.0 H 328.0 22.2 74 PASS
2 8.1 55.1 200.0 H 91.0 18.9 74 PASS
2 2.7 47.7 150.0 \% 50.0 26.3 74 PASS
2 4.54 42.4 100.0 \% 58.0 31.6 74 PASS
2 5.44 45.3 250.0 \% 13.0 28.7 74 PASS
2 7.26 44.0 250.0 \% 238.0 30.0 74 PASS
2 8.17 52.5 200.0 \% 0.0 215 74 PASS
3 3.6 39.5 250.0 H 12.0 34.5 74 PASS
3 4.5 42.0 200.0 H 275.0 32.0 74 PASS
3 7.3 49.1 200.0 H 325.0 24.9 74 PASS
3 8.2 49.5 200.0 H 227.0 24.5 74 PASS
3 9.1 45.0 200.0 H 151.0 29.0 74 PASS
3 2.2 40.1 150.0 \% 218.0 33.9 74 PASS
3 2.25 41.6 150.0 \% 92.0 32.4 74 PASS
3 2.41 44.1 200.0 \% 270.0 29.9 74 PASS
3 2.45 49.6 150.0 \% 249.0 24.4 74 PASS
3 8.2 48.2 200.0 \% 0.0 25.8 74 PASS

Note :

Measured Peak Field Strength (dBuV/m) = Receiver Readings (dBuV) + Antenna Factor (dB/m) + Cable loss (dB) + Filter Insertion

loss (dB) — Ext. Pre amplifier Gain (dB)
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Test Result —-1GHz to 18GHz RESTRICTED BAND - PEAK
Channel Frequency Measured Height Ant Pol Azimuth Margin Peak Limit Results
Peak Field Strength
# GHz dBuv/m (cm) H/V (Deg) dB dBuV/m
4 2.7 50.1 102.0 H 345.0 23.9 74 PASS
4 4.5 47.0 250.0 H 257.0 27.0 74 PASS
4 7.3 49.8 200.0 H 317.0 24.2 74 PASS
4 8.2 54.6 200.0 H 83.0 19.4 74 PASS
4 2.7 46.6 250.0 \Y 10.0 27.4 74 PASS
4 4.5 43.2 150.0 \Y 340.0 30.8 74 PASS
4 7.3 44.7 200.0 \% 332.0 29.3 74 PASS
4 8.2 53.6 200.0 \Y 359.0 20.4 74 PASS
5 2.7 50.3 100.0 H 324.0 23.7 74 PASS
5 4.6 47.4 250.0 H 256.0 26.6 74 PASS
5 7.3 48.6 200.0 H 309.0 254 74 PASS
5 8.2 54.4 200.0 H 80.0 19.6 74 PASS
5 2.7 48.1 100.0 \% 0.0 259 74 PASS
5 4.6 44.3 100.0 \Y 57.0 29.7 74 PASS
5 7.3 44.4 200.0 \Y 0.0 29.6 74 PASS
5 8.2 54.0 200.0 \% 0.0 20.0 74 PASS
6 2.82 40.2 250.0 H 17.0 33.8 74 PASS
6 4.63 42.3 200.0 H 276.0 317 74 PASS
6 7.41 46.7 200.0 H 323.0 27.3 74 PASS
6 8.34 47.4 200.0 H 111.0 26.6 74 PASS
6 2.25 40.4 150.0 \Y 356.0 33.6 74 PASS
6 2.45 39.1 150.0 \% 0.0 34.9 74 PASS
6 3.70 38.9 100.0 \% 324.0 351 74 PASS
6 8.34 49.3 200.0 \Y 0.0 24.7 74 PASS
Note :
Measured Peak Field Strength (dBuV/m) = Receiver Readings (dBuV) + Antenna Factor (dB/m) + Cable loss (dB) + Filter Insertion loss —
Ext. Pre amplifier Gain (dB)
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Test Result —-1GHz to 18GHz RESTRICTED BAND - AVERAGE

Channe Frequency Measured Height Ant Pol Azimuth Margin Average Limit Results
| Average Field Strength
# GHz dBuv/m cm H/V deg dB dBuv/m
1 2.70 49.1 250.0 H 0.0 4.9 54 PASS
1 451 41.5 250.0 H 256.0 125 54 PASS
1 5.41 42.7 250.0 H 92.0 11.3 54 PASS
1 8.12 47.9 200.0 H 69.0 6.1 54 PASS
1 2.26 37.7 150.0 \% 159.0 16.3 54 PASS
1 2.70 45.2 200.0 \% 252.0 8.8 54 PASS
1 5.41 39.8 250.0 \% 17.0 14.2 54 PASS
1 8.13 44.5 200.0 \% 0.0 9.5 54 PASS
2 2.72 49.3 250.0 H 339.0 4.7 54 PASS
2 4.54 42.5 250.0 H 269.0 115 54 PASS
2 5.45 40.9 200.0 H 58.0 131 54 PASS
2 7.26 44.0 200.0 H 328.0 10.0 54 PASS
2 8.17 49.0 200.0 H 91.0 5.0 54 PASS
2 2.26 38.4 150.0 \% 0.0 15.6 54 PASS
2 2.72 45.2 150.0 \% 50.0 8.8 54 PASS
2 5.45 38.6 250.0 \% 0.0 154 54 PASS
2 7.26 38.0 250.0 \% 258.0 16.0 54 PASS
2 8.17 46.4 200.0 \% 46.0 7.6 54 PASS
3 2.74 34.7 100.0 H 326.0 19.3 54 PASS
3 4.57 35.7 250.0 H 266.0 18.3 54 PASS
3 7.32 41.9 200.0 H 325.0 121 54 PASS
3 8.23 44.0 200.0 H 100.0 10.0 54 PASS
3 2.41 38.9 200.0 \% 270.0 151 54 PASS
3 2.45 46.0 150.0 \% 249.0 8.0 54 PASS
3 8.22 42.1 200.0 \% 46.0 11.9 54 PASS

Note :

Measured Average Field Strength (dBuV/m) = Receiver Readings (dBuV) + Antenna Factor (dB/m) + Cable loss (dB) + Filter Insertion
loss (dB) — Ext. Pre amplifier Gain (dB)
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Test Result —-1GHz to 18GHz RESTRICTED BAND - AVERAGE

Channe Frequency Measured Height Ant Pol Azimuth Margin Average Limit Results
| Average Field Strength
# GHz dBuv/im cm H/V deg dB dBpv/im
4 2.74 46.3 250.0 H 0.0 7.7 54 PASS
4 4.57 41.9 250.0 H 246.0 121 54 PASS
4 7.32 43.1 200.0 H 0.0 10.9 54 PASS
4 8.24 48.5 200.0 H 83.0 5.5 54 PASS
4 2.25 38.7 150.0 \% 228.0 15.3 54 PASS
4 2.75 43.4 101.0 \% 0.0 10.6 54 PASS
4 4.57 39.6 150.0 \% 340.0 14.4 54 PASS
4 7.32 38.3 200.0 \% 341.0 15.7 54 PASS
4 8.24 47.3 200.0 \% 359.0 6.7 54 PASS
5 2.76 47.0 100.0 H 324.0 7.0 54 PASS
5 4.60 42.3 250.0 H 256.0 11.7 54 PASS
5 7.37 43.3 200.0 H 328.0 10.7 54 PASS
5 8.29 46.3 200.0 H 80.0 7.7 54 PASS
5 2.29 47.5 200.0 H 80.0 6.5 54 PASS
5 2.25 39.5 150.0 H 8.0 14.5 54 PASS
5 2.76 44.2 100.0 H 0.0 9.8 54 PASS
5 4.60 39.9 100.0 H 0.0 141 54 PASS
5 7.37 39.5 200.0 H 46.0 145 54 PASS
5 8.29 47.4 200.0 H 0.0 6.6 54 PASS
6 4.63 37.4 250.0 H 5.0 16.6 54 PASS
6 7.42 40.4 200.0 H 323.0 13.6 54 PASS
6 8.34 39.4 200.0 H 111.0 14.6 54 PASS
6 2.25 37.8 150.0 \% 356.0 16.2 54 PASS
6 8.35 42.6 200.0 \% 0.0 114 54 PASS

Note :

Measured Average Field Strength (dBuV/m) = Receiver Readings (dBuV) + Antenna Factor (dB/m) + Cable loss (dB) + Filter Insertion

loss (dB)— Ext. Pre amplifier Gain (dB)
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Test Result —1GHz to 18GHz NON RESTRICTED BAND - PEAK
Channel Measured Freq Measured Height Ant Azimuth Peak Limit Margin
Fundamental Peak Field Strength Pol [ Fundamental — Result
20dBc]

# dBuv/m GHz dBuv/m cm H/V deg dBuV/m dB
1 94.9 1.8 53.4 200 H 46 74.9 21.5 PASS
1 94.9 6.3 55.1 200 H 354 74.9 19.8 PASS
1 94.9 7.2 51.7 200 H 336 74.9 23.2 PASS
1 94.9 1.8 51.4 150 \Y 208 74.9 23.5 PASS
1 94.9 6.3 49.1 200 V 309 74.9 25.8 PASS
1 94.9 7.22 46 200 \ 337 74.9 28.9 PASS
2 94.3 1.82 50.5 200 H 34 74.3 23.8 PASS
2 94.3 6.36 55.6 200 H 0 74.3 18.7 PASS
2 94.3 1.82 51.6 100 \ 153 74.3 22.7 PASS
2 94.3 6.36 48.7 250 \Y 187 74.3 25.6 PASS
3 94.3 5.49 47.1 200 H 58 74.3 27.2 PASS
3 94.3 6.3 55.9 200 H 353 74.3 18.4 PASS
3 84.9 1.8 40.4 150 \Y 0 64.9 24.5 PASS
3 84.9 2.4 39.9 100 \Y 355 64.9 25 PASS
3 84.9 3.5 39.5 200 V 61 64.9 25.4 PASS
3 84.9 5.49 45.2 250 \ 0 64.9 19.7 PASS
3 84.9 6.4 49.6 200 \Y 298 64.9 15.3 PASS
4 92.9 1.83 48.9 150 H 15 72.9 24 PASS
4 92.9 5.49 43.9 200 H 115 72.9 29 PASS
4 92.9 6.4 55.8 200 H 335 72.9 17.1 PASS
4 92.9 1.82 50.1 150 \Y 179 72.9 22.8 PASS
4 92.9 5.49 43.6 250 V 19 72.9 29.3 PASS
4 92.9 6.4 49.5 200 \ 295 72.9 23.4 PASS
5 94.7 1.8 49.3 150 H 24 4.7 25.4 PASS
5 94.7 5.52 43 200 H 252 74.7 31.7 PASS
5 94.7 6.44 56.3 200 H 356 74.7 18.4 PASS
5 94.7 1.84 49.3 100 \Y 183 74.7 25.4 PASS
5 94.7 5.53 42.4 250 \Y 0 74.7 32.3 PASS
5 94.7 6.44 49.8 200 V 297 74.7 24.9 PASS
6 84.2 1.9 41 250 H 5 64.2 23.2 PASS
6 84.2 5.56 44.8 200 H 132 64.2 19.4 PASS
6 84.2 6.49 55.5 200 H 344 64.2 8.7 PASS
6 84.2 1.86 40.7 200 \ 0 64.2 23.5 PASS
6 84.2 5.56 42.7 250 \ 26 64.2 21.5 PASS
6 84.2 6.48 48.1 200 \Y 0 64.2 16.1 PASS

Note :

Measured Peak Field Strength (dBuV/m) = Receiver Readings (dBuV) + Antenna Factor (dB/m) + Cable loss (dB) + Filter Insertion loss - Pre amplifier Gain

(dB)
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CONDUCTED RF TEST SETUP PHOTO

Conducted RF Test Setup
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RADIATED EMISSION TEST SETUP PHOTOS

Radiated Emission Setup — 9KHz to 30MHz [Perpendicular]

Radiated Emission Setup —9KHz to 30MHz [Parallel]
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Radiated Emission Setup — 30MHz to 1GHz [ Horizontal Polarization ]

Radiated Emission Setup — 30MHz to 1GHz [ Vertical Polarization ]
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Radiated Emission Setup — 1GHz to 10 GHz [ Vertical Polarization ]
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END OF TEST
REPORT
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